


Profilglass S.p.A.

Via Meda, 28 - 61032 Bellocchi di Fano (PU) – Italy

for "DoP-DECLARATION OF PERFORMANCE"
 see official Profilglass site: www.profilglass.it
 DoP N.1

Delivery Address		Customer		INSPECTION CERTIFICATE N°			PCR093241	Page 1	
ALUMECO A/S Naesbyvej 26 5100 ODENSE Denmark		ALUMECO A/S		EN 10204 3.1			2023-06-30		
		PKL	Sales Document				Sales Invoice		
		KL0067614	PX23005192				VFC 22305471	2023-07-05	
Description of the product		BA5F4000HA41000020000KNB			Sheet 5754 4 H114 1000 x2000 5 bars -0,40				
Alloy	Thick.	Temper	Width	Length	Fin.	Tol.	Prot.		
5754	4	H114	1000	x2000	5 bars	neg.			
Mechanical Properties									
Rp0,2 MPa		Rm MPa		A50mm%					
143,71		209,38		12,72					
Chemical Composition (%) (EN-573-3)									
Si	Fe	Cu	Mn	Mg	Cr	Zn	Ti	Al	
0,3014	0,2963	0,0914	0,2353	2,8443	0,0255	0,0225	0,0211	96,1249	
Handling Unit									
LPC220821048551		LPC220821048547							
KG 1.144		KG 1.150							
Approvato da: (Approved by)									
 Ing. Francesco Bilancioni Quality Manager									
Lot : 23818/014									
Detail Orders		LVE036244	Reference			Target	ALUMECO A/S		
Customer Code		Ref. Customer Specifications			Customer Order		Order Date		
ART. 1015974					120627043_LME MAY		2023-05-05		

Norm EN-573-3, EN-485, EN 1386, EN 683, EN 546, EN 851, EN 602 according to the product
We hereby certify, that the material described above has been tested and complies with the order.
Dichiariamo che i prodotti forniti sono stati testati e sono conformi ai requisiti dell'ordine.
We hereby certify, that the material described above has been tested and complies with the order.
Es wird bestätigt, dass die gelieferte Ware geprüft wurde und den Vereinbarungen der Bestellung entspricht